
 

 

 

 

 

 

 

 

 

CutCat         

(EG-060-00000) 

Connected Line 

 

 

 

 

 

 

 

 

 

 

Ver. 20180830 

 

 

 

 

 

 

 

 

 

 



 

TABLE OF CONTENTS 

 

Body, Bumper  ........................................................................................ 1 

Main frame  ........................................................................................... 2 

Head lifting  ............................................................................................ 3 

Electrical box, Battery and housing  ........................................................ 4 

Main bars  .............................................................................................. 5 

Lift sensors  ............................................................................................ 6 

Wheels, Motor and Gear box  ................................................................. 7 

Cutting head  .......................................................................................... 8 

Electrical parts  ....................................................................................... 9 

 



OPTION

42

35

41

40

22
22

21

39

15

16

17

28

29

29

30

31

24
24 25
25

27

26

23

4

4

7

73

6
5

2

1

43

43

36

32
33

34

20

18

19

34

38

13
14

8

10

3712

11

9

- 1 -

Body, Bumper



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty Comments
1 1 YB-062-20015 Bumper 1 includes items 353-358
1 2 YB-019-00002 Bumper, Rubber 2155mm 1
1 3 YB-034-00006 Contact strip 1
1 4 YB-016-00038 Bumper end 2
1 5 YB-501-05023 Screw M5x23.1 11
1 6 YB-000-00033 Bumper fix. 11
1 7 YB-528-55032 Screw ST5.5x32 2
1 8 YB-034-00007 Sonars kit 5
1 9 YB-033-00021 STOP button cable 1
1 10 YB-505-03016 Screw M3x16 4
1 11 YB-033-00006 JAE bodywork cable 1
1 12 YB-033-00005 Charge cable 1
1 13 YB-503-05010 Screw M5x10 8
1 14 YB-700-05000 Washer M5 8
1 15 YB-012-00006 Cable tie base A=6,4 B=8 41
1 16 YB-012-00031 Cable tie base Dia 6mm 1
1 17 YB-012-00033 Cable tie Black 160x4.8mm 42
1 18 YB-013-00009 Contacts protection 2
1 19 YB-012-00015 Clip 16
1 20 YB-517-05016 Screw M5x16 2
1 21 YB-510-05020 Centring screw M5x20 2
1 22 YB-021-00002 Slide bearing 4
1 23 YB-016-00007 STOP button 1
1 24 YB-034-00000 Bonnet magnet 2
1 25 YB-505-03012 Screw M3x12 4
1 26 YB-023-00000 Spring,Compression 2
1 27 YB-009-00000 Magnet 2
1 28 YB-712-16000 Washer M16 2
1 29 YB-514-04016 Screw M4x16 4
1 30 YB-000-00034 STOP button hinge 1
1 31 YB-508-05008 Screw M5x8 2
1 32 YB-529-08025 Screw M8x25 2
1 33 YB-530-08055 Screw M8x55 2
1 34 YB-705-08000 Washer M8x28 4
1 35 YB-011-00007 Round cap 6
1 36 YB-016-00027 Body, BM2.0 Gray RAL9006 1
1 37 YB-040-00012 Label, Brand Eurogreen 1
1 38 YB-040-00013 Label, Model CutCat 1
1 39 YB-040-00014 Label, Caution ISO Symbols 1
1 40 YB-062-00004 Wheel brushes 1 includes items 41-43
1 41 YB-003-00007 Wheel brush 2
1 42 YB-000-00043 Brush holder 2

* 1 43 YB-527-06016 Screw M6x16 10

Description*



7

6
3

2
1

5

8

8

8

8

8
8

8

8

8

11

12

14

9

9

10

9

9

10

14

- 2 -

Main frame

13

4



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
2 1 YB-000-00008 Coil support 1
2 2 YB-034-00008 Coil kit 1
2 3 YB-501-05023 Screw M5x23.1 2

* 2 4 YB-012-00043 Coiled sleeve Dia>4, L:015m 1
2 5 YB-000-00000 Front plate 1
2 6 YB-527-06016 Screw M6x16 2
2 7 YB-000-00001 Front crossbar 1
2 8 YB-527-06016 Screw M6x16 12
2 9 YB-012-00006 Cable tie base A=6,4 B=8 8
2 10 YB-012-00033 Cable tie Black 160x4.8mm 14
2 11 YB-033-00011 Front lift cable Right 1 This item is also indicated on Page 4
2 12 YB-033-00012 Front lift cable Left 1 This item is also indicated on Page 4

* 2 13 YB-012-00041 Coiled sleeve Dia>6, L:0.25m 1
2 14 YB-508-03010 Screw M3x10 4



17 16

16

15

12

32

35 35

5

5

3 4

6

6

29
31

26

2

18

24

21

29

22

30

30

22
19

25

23

31

20

28

8

27
33

36

34

37

13

1

9

11

7
10

14
14

- 3 -

Head lifting



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
3 1 YB-033-00015 Lifting motor 1 This item is also indicated on Page 4
3 2 YB-000-00023 Motor cover 1
3 3 YB-503-05010 Screw M5x10 4
3 4 YB-700-05000 Washer M5 4
3 5 YB-800-06000 Nut M6 3
3 6 YB-700-06000 Washer M6 3
3 7 YB-012-00008 Cable gland nut Gray M16 1 This item is also indicated on Page 4
3 8 YB-000-00024 Angle sensor fix. 1
3 9 YB-033-00047 Angular sensor 1
3 10 YB-508-03008 Screw M3x8 2
3 11 YB-012-00008 Cable gland nut Gray M16 1
3 12 YB-000-00020 Strap bracket, L Long 3
3 13 YB-000-00021 Strap bracket, S Short 2
3 14 YB-519-04016 Bolt M4x8 30 This item is also indicated on Page 8
3 15 YB-001-00002 Lifting axis 1
3 16 YB-011-00000 Round cap Dia 30mm 2
3 17 YB-013-00004 Rotation thrust 2
3 18 YB-506-06050 Screw M6x50 2
3 19 YB-013-00005 Belt reel 5
3 20 YB-019-00000 Strap, Nylon 185x25x1.5 5
3 21 YB-503-04030 Screw M4x30 5
3 22 YB-700-04000 Washer M4 10
3 23 YB-800-04000 Nut M4 5
3 24 YB-506-06050 Screw M6x50 5
3 25 YB-013-00005 Belt reel 1
3 26 YB-003-00009 Driving pulley 1
3 27 YB-016-00002 Magnet support Angular sensor 1
3 28 YB-019-00001 Strap, Nylon 454x25x1.5 1
3 29 YB-503-04030 Screw M4x30 2
3 30 YB-700-04000 Washer M4 2
3 31 YB-800-04000 Nut M4 2
3 32 YB-506-06050 Screw M6x50 1
3 33 YB-508-03008 Screw M3x8 2
3 34 YB-507-06008 Screw M6x8 1
3 35 YB-003-00010 Locking pin 5
3 36 YB-800-06000 Nut M6 2
3 37 YB-700-06000 Washer M6 2



29

29

29

30

37

30

30

27

28

25
24

16

17

1

2

3

19

21

35

38
39

3612

18

20

15

15

26

20

24
25

31

32

33

14

11

9

7

5

34

22

4

13

8

10

6

- 4 -

Electrical box, Battery and housing



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
4 1 YB-004-00000 Electrical box 1
4 2 YB-040-00000 Label, ON-OFF 1
4 3 YB-505-05016 Screw M5x16 2
4 4 YB-033-00013 Battery cable 1
4 5 YB-012-00008 Cable gland nut Gray M16 1
4 6 YB-033-00004 Central coil cable 1
4 7 YB-012-00008 Cable gland nut Gray M16 1
4 8 YB-033-00011 Front lift cable Right 1 This item is also indicated on Page 2
4 9 YB-012-00008 Cable gland nut Gray M16 1
4 10 YB-033-00012 Front lift cable Left 1 This item is also indicated on Page 2
4 11 YB-012-00008 Cable gland nut Gray M16 1
4 12 YB-012-00007 Cable tie base Double clips 2
4 13 YB-033-00015 Lifting motor 1 This item is also indicated on Page 3
4 14 YB-012-00008 Cable gland nut Gray M16 1 This item is also indicated on Page 3
4 15 YB-500-06022 Screw M6x22 12
4 16 YB-000-00002 Battery support, R 1
4 17 YB-010-00003 Rubber Battery 110x20 1
4 18 YB-000-00003 Battery support, L 1
4 19 YB-010-00003 Rubber Battery 110x20 1
4 20 YB-527-06016 Screw M6x16 4
4 21 YB-011-00007 Round cap 2

* 4 22 YB-000-00041 Rear crossbar 1 (*1)
4 24 YB-700-06000 Washer M6 4
4 25 YB-800-06000 Nut M6 4
4 26 YB-010-00002 Mudflap 1
4 27 YB-000-00009 Plate, rubber guard 1
4 28 YB-000-00022 Backup strap fix. 1
4 29 YB-800-06000 Nut M6 7
4 30 YB-700-06000 Washer M6 7
4 31 YB-015-00001 EPDM foam 1
4 32 YB-000-00018 Box door 1
4 33 YB-000-00010 Rear guard 1
4 34 YB-527-06022 Screw M6x22 6
4 35 YB-000-00011 Battery fastener 1
4 36 YB-010-00001 Rubber Battery 60x40 1

* 4 37 YB-031-00001 Battery Lithium 19.2Ah 1 (*1)
4 38 YB-800-06000 Nut M6 2
4 39 YB-700-06000 Washer M6 2

(*1) In case your robot serial number is EGBM000001 thru 000127, need to change "Rear crossbar (Ref:22)" and add "Rubber (Ref:23)",
when you change the battery. And change location of "Battery support R (Ref: 16)".



16

11

16

11

2

6

5

10
9

10
9

4

8

3

3
3

7

7

7

12

17

17

17

17

6

2

1

12
13

14

14
15

15

13

13

- 5 -

Main bars



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
5 1 YB-001-00000 Sole bar, L 1
5 2 YB-011-00002 Square cap 2
5 3 YB-011-00003 Round cap Dia 12mm 7
5 4 YB-011-00007 Round cap For M6 insert 1
5 5 YB-001-00001 Sole bar, R 1
5 6 YB-011-00002 Square cap 2
5 7 YB-011-00003 Round cap Dia 12mm 7
5 8 YB-011-00007 Round cap For M6 insert 1
5 9 YB-527-06016 Screw M6x16 6
5 10 YB-011-00005 Round cap Dia 15.4mm 6
5 11 YB-000-00019 30mm tube support 2
5 12 YB-013-00003 Bearing 2
5 13 YB-504-04008 Screw M4x8 6
5 14 YB-503-06035 Screw M6x35 2
5 15 YB-902-06025 Nozzle M6x25 2
5 16 YB-527-06016 Screw M6x16 4
5 17 YB-012-00006 Cable tie base A=6,4 B=8 6



11

29

14

5

14
15

7
8

6

12

2

4

13

15

10

9

30
28

28

24

27
26

25

27

20

21

18

19
2122

22
23 23

16

17

1

3

- 6 -

Lift sensors



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
6 1 YB-033-00035 Right recoil cable 1
6 2 YB-012-00008 Cable gland nut Gray M16 1
6 3 YB-033-00008 Left recoil cable 1
6 4 YB-012-00008 Cable gland nut Gray M16 1
6 5 YB-062-20013 Front lift kit 1 includes items 6-10
6 6 YB-013-00006 Slide 2
6 7 YB-013-00007 Sensor base 2
6 8 YB-000-00025 Bracket, lift sensor 2
6 9 YB-034-00004 Magnet 2
6 10 YB-508-03008 Screw M3x8 4
6 11 YB-062-20012 Cushion kit 2
6 12 YB-510-08050 Centring screw M8x50 2
6 13 YB-011-00004 Flexible cap 2
6 14 YB-503-06045 Screw M6x45 4
6 15 YB-902-06025 Nozzle M6x25 4
6 16 YB-062-20005 Detector, Spring Kit 2 includes items 17-23
6 17 YB-000-00006 Spring, col. sensor 2
6 18 YB-034-00004 Magnet 2
6 19 YB-034-00000 Bonnet magnet 2
6 20 YB-508-03010 Screw M3x10 8
6 21 YB-800-03000 Nut M3 8
6 22 YB-800-06000 Nut M6 4
6 23 YB-702-06000 Washer M6x18 4
6 24 YB-000-00005 Bracket, col. sensor 2
6 25 YB-508-03006 Screw M3x6 4
6 26 YB-010-00000 Rubber 60x60 2
6 27 YB-800-06000 Nut M6 8
6 28 YB-508-03008 Screw M3x8 8
6 29 YB-012-00001 Cable tie Black 140x3.2mm 6
6 - YB-062-20014 Rear Cushion kit 1 includes items 30x2
6 30 YB-022-00000 Cushion DxL:30x30 2



26
29

28

30

27
31

15
8 7

5
3
4

14
12

12 13
11

10

6

1

9

2
18

17

1916

20

20

21

22

24

23

25

- 7 -

Wheels, Motor and Gear box



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
7 1 YB-061-00014 Wheel hub Kit 4 includes items 2-6
7 2 YB-003-00000 Wheel axis 4
7 3 YB-021-00001 Bearing, ball SUS 688 2RS 4
7 4 YB-015-00007 Radial seal 4
7 5 YB-013-00012 Hub 4
7 6 YB-900-03012 Pin 3x12 8
7 7 YB-000-00032 Front susp. spring 4
7 8 YB-013-00000 Corner reinforcement 4
7 9 YB-502-29016 Screw ST2.9x16 16
7 10 YB-802-08000 Nut M8 4
7 11 YB-801-08000 Nut M8 4
7 12 YB-700-08000 Washer M8 8
7 13 YB-020-00000 Wheel, Front D:100 w/Bearing 4
7 14 YB-800-08000 Nut M8 4
7 15 YB-527-06016 Screw M6x16 8
7 16 YB-062-20011 Rear wheel Kit 2 includes items 17-19
7 17 YB-016-00000 Rear wheel 2
7 18 YB-016-00001 Rear tyre 2
7 19 YB-002-00000 Shaft-hub connection 2
7 20 YB-703-28000 Washer 28x14 4
7 21 YB-030-00004 Gearmotor 2 includes items 22 and 25
7 22 YB-030-00002 Gearbox 2 includes items 23 and 24
7 23 YB-062-20006 Gear shaft Kit 2
7 24 YB-062-20007 Gear box bearings 2
7 25 YB-062-20000 Motor with pinion 2
7 26 YB-000-00027 Gearmotor support 2
7 27 YB-503-05014 Screw M5x14 8
7 28 YB-000-00028 Gearmotor seal plate 2
7 29 YB-015-00004 Gearmotor gasket 2
7 30 YB-504-04008 Screw M4x8 8
7 31 YB-011-00001 Motor plate cap Dia 8mm 8



26

25

21

2
1

24

46

45 45

18

41

37
42

39
38

19

40

43

28

29
31

36

35

30

32

33
52

27

34

17

171

4

47

46

50

51

3

5

6

23

22

47

7

7

9
848

49 11
1010

16
12

15

15

14
13

13
14

12
16

10 10
11

20

44

- 8 -

Cutting head



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
8 1 YB-030-00001 Cutting head motor 5
8 2 YB-015-00009 Gasket 5
8 46 YB-062-20001 Cutting Head kit 5 includes items 7 and 24
8 47 YB-062-20002 Cutting head kit 5 includes items 8-12
8 3 YB-000-00042 Bracket unit 5
8 4 YB-000-00044 Guard 5
8 5 YB-518-06015 Bolt M6x15 5
8 48 YB-062-20009 Upper stay kit 5 includes items 171-182
8 49 YB-062-20010 Lower stay kit 5 includes items 171-172, 175-182
8 6 YB-016-00009 Stay 10
8 7 YB-003-00013 Arm shaft 10
8 8 YB-023-00001 SPRING,TORSION 5
8 9 YB-023-00002 SPRING,TORSION 5
8 10 YB-016-00015 Cap 40
8 11 YB-518-06015 Bolt M6x15 20
8 12 YB-523-06024 Bolt M6x24 20
8 13 YB-003-00014 Collar Dia 8mm 20
8 14 YB-707-06000 Washer M6 20
8 15 YB-017-00000 RING O 20
8 16 YB-016-00014 Cap 20
8 17 YB-006-00000 Motor case 5
8 18 YB-016-00010 Guard 5
8 19 YB-520-04008 Screw M4x8 20
8 20 YB-527-06016 Screw M6x16 15
8 21 YB-032-00003 Cutting drive card 5
8 22 YB-016-00011 Cushion 5
8 23 YB-016-00012 Cushion 5
8 24 YB-015-00008 Gasket 5
8 25 YB-006-00001 Cap 5
8 26 YB-519-04016 Bolt M4x8 30 This item is also indicated on Page 3
8 50 YB-062-20003 Blade disk kit 5 includes items 37, 41 and 42
8 51 YB-062-20004 Free disk kit 5 includes items 27-29, 35, 36 and 52
8 52 YB-062-20008 Shaft & Bearing kit 5 includes items 30-34 and 38-40
8 27 YB-016-00020 Anti friction disk 5
8 28 YB-003-00016 Anti friction disk 5
8 29 YB-522-03008 Screw M3x8 20
8 30 YB-003-00012 Cutter shaft 5
8 31 YB-003-00015 Collar Dia 10mm 5
8 32 YB-021-00003 Bearing, ball 6200 LLU 5
8 33 YB-706-06000 Washer M6 5
8 34 YB-515-06006 Bolt M6x6 5
8 35 YB-016-00018 Cap 5
8 36 YB-521-03012 Screw M3x12 20
8 37 YB-016-00019 Blade disk 5
8 38 YB-804-18000 Nut M18 5
8 39 YB-708-18000 Washer M18 5
8 40 YB-516-06008 Screw M6x8 5
8 41 YB-803-08000 Nut M8 15
8 42 YB-003-00005 Cutting head insert 15
8 43 YB-005-00004 Assembled blade ID"00" 15
8 44 YB-033-00001 Motor cable 5
8 45 YB-012-00014 Cable gland nut Gray M20 10
8 46 YB-000-00026 Disc safety guard 2
8 47 YB-511-04008 Screw M4x8 4



28

74 8
23
22

27
26

8

7

7

21

16
31 30

20

5

32

32
32

32

32

21

6

9
10

17
3

21 18
19

29

31 View A

30

29

29

29

29

29

14

13

12

24

25

11

15

- 9 -

Electrical parts



Parts List : CutCat Connected Line (EG-060-00000) Ver.20180830

*: Revised

Page Ref.* Part no. Qty CommentsDescription*
9 1 YB-012-00010 Chute l=17cm 1
9 2 YB-012-00011 Chute l=25cm 1
9 3 YB-012-00012 Chute l=33cm 1
9 4 YB-015-00002 Anti-condensing foam Cutting board 1
9 5 YB-015-00003 Anti-condensing foam Motor board 2
9 6 YB-010-00004 Anti-condensing foam Peripheral board 1
9 7 YB-012-00013 PCB support M4 h=6,4mm 14
9 8 YB-002-00002 Hexagonal spacer M/F 6mm 4
9 9 YB-035-00000 Main switch 1
9 10 YB-035-00004 Sealing cap Main switch 1
9 11 YB-033-00018 Power supply cable Peripheral board 1
9 12 YB-033-00032 Signal motor cable Transmission L 1
9 13 YB-033-00043 Power cable, L Transmission 1
9 14 YB-033-00048 Power cable, R Transmission 1
9 15 YB-033-00010 Signal cable Cutting board 1
9 16 YB-032-00007 Peripheral board 1 includes items 29-31

* 9 29 YB-039-00003 Fuse 2A 6
* 9 30 YB-039-00004 Fuse 5A 1
* 9 31 YB-039-00005 Fuse 15A 2

9 17 YB-000-00031 Connector 40p fix. 2
9 18 YB-015-00006 Connector seal Peripheral board 1
9 19 YB-519-04016 Bolt M4x16 2
9 20 YB-032-00005 Cutting control card 1 includes item 32

* 9 32 YB-039-00004 Fuse 5A 5
9 21 YB-032-00004 Traction drive card 2
9 22 YB-506-04006 Screw M4x6 4
9 23 YB-701-04000 Washer M4 4
9 24 YB-033-00031 Signal motor cable Transmission R 1
9 25 YB-033-00009 Power cable Cutting board 1
9 26 YB-506-05016 Screw M5x16 4
9 27 YB-711-05000 Washer M5 4
9 28 EG-061-21000 SmartBox Eurogreen 1


